CDM
i Water Supply
Cost Estimation Study

South FIorih\\

Water Management District
February 2007



Contents

Executive Summary
ES.1  Well and Wellhead Construction and Operation and Maintenance (O&M)

COBES ittt b s ES-3
ES2  Water Treatment Technologies. ... ES-4
ES3  Reclaimed Water Treatment Technologies ... ES-10
ES4  Deep Injection Wells (DIW) .. ES-11
ES.5  Agquifer Storage and Recovery Capital and O&M Costs.....cooencciniicnne. ES-12
ES.6  Reservoir Costs. i annas ES-13
ES.7  Opinion of Probable Pipe Costs ..o ES-16

Section 1 - Introduction
Section 2 - Objectives
Section 3 - Scope of Work

Section 4 - Capital and O&M Costs for the Construction and Outfitting of Wells

4.1 Lower West CCOaSt ...t s s e 4-1
[...]
supply, pretreatment, process equipment, post treatment, intermediate storage
{clearwell}, transfer pumping, plant infrastructure, residuals disposal, vard piping,
electrical, instrumentation and controls, site work, general requirements, contractor
overhead and profit, construction contingency, technical services, owner
administration, legal, and project contingency. Treatment technologies examined
include various membrane processes, as well as a case study of a fresh surface
water supply (ie., the Tampa Bay Actiflo Surface Water project}. The cost tables
under this category include development of the raw water supply, either
groundwater wells or surface water intake, as appropriate for the specific
technology and indicated in Table ES-6.

ES-5

N:A30327NFiRal Cost Rptd RG 1054 Exec Summary doc



Executive Summary

Table ES-6 Summary of Opinion of Probable Costs for Various Treatment

Technologies
Microfiltration/Ultrafiltration
Plant Capacity Raw Water Concentrate Capital Cost Annual Production
(MGD) Source Disposal Q&M Cost | Cost ($/1000
galions)®
5 Surface Water Note 1 $14,191 000 31,078,000 | $2.10
10 Surface Water Note 1 324 337 000 $1,720,000 | $1.87
15 Surface Water Note 1 $33,064,000 $2,289,000 | $1.38
20 Surface Water Note 1 $41,025,000 $2,841,000 | $1.22
Nanofiitration
5 Groundwater Deep $24 178,000 $1,646,000 $3.42
injection
Well (DR
10 Groundwater DiwW $33,576,000 $2,836,000 $2.34
15 Groundwater Diw $41, 573,000 $3,913,000 $1.95
20 Groundwater Dw 350,188,000 $4,992 000 $1.75
Brackish Water RO-Groundwater
5 Groundwater Diw $24,693,000 $1,788,000 $4 .41
10 Groundwater Diw 348,579,000 $3,181,000 $3.04
15 Groundwater DIV $64,086,000 $4,526,000 $2.685
20 Groundwater 2w $79.077,000 $5,910,000 $2.42
Brackish Water RO-Surface Water
5 Surface Water Diw $37,584 000 $1,846,000 $4.73
10 Surface Water Diw $48,963,000 $3,371,000 $3.13
15 Surface Water DIw $62,180,000 $4.818,000 $2.68
20 Surface Water | DIw 376,073,000 $6,310,000 $2.43
Seawater RO Co-Located with Power Plant
5 Surface Water Coolant $39,429,000 $3,145,000 $5.95
Water Qutfall
10 Surface Water Coolant $64,094,000 $6,230,000 $4.77
Water Cutfall
15 Surface Water Coolant $92,828,000 $9,248,000 $4.48
Water Qutfai}
20 Surface Water Coolant $115,436,000 $12,432,000 | $4.18
Water Qutfail

Note 1: MF/UF do naot produce a concentrate steam as with NF and RO systems. Residuals need to be removed from
the backwash water and chemicais in the backwash solution may require neutrafization prior {o disposal.

* annual O&M and production costs are based on average daily demand using a maximum daily demand/annual
average daily demand ratio.

n Water Treatment Technology Process Components: This cost data set can be

viewed as comprising costs for adding incremental treatment process capacity to an
existing water treatment plant (not including raw water supply or other ancillary
equipment that is likely to already be available on an existing water treatment plant
site). Treatment technologies examined include nanofiltration and reverse osmosis
membrane processes. This data set is reflected in Table ES-7.

MN:A30327\Final Cost RpilRG 1054 Exee Summary doc

ES-6




Table ES-7 Summary of Opinion of Probable Costs of Water Treatment

Plant and Distribution Components

Executive Summary

Capacity (MGD) Capital Cost Annual O&M Cost Production Cost
{$/1000 gallons)
Nanofiltration Treatment Units
5 $20,863,000 $1,646,000 $3.13
10 $27,066,000 $2,836,000 $2.09
15 $33,424,000 $3,913,000 $1.75
20 $39,080,000 $4,992 000 $1.85
Brackish Water RO Treatment Units
5 $26,297 000 $1,757.000 $3.69
10 $31,787,000 $3,180,000 $2.40
15 $38,905,000 $4,525 000 $2.03
20 $45,500,000 $5,909,000 $1.82
High Service Pumping Capacity
5 $918,000 $86,000 30.15
10 $1,350,000 $187,000 %0.12
15 $1,594,000 $2980,000 $0.11
20 $2,029,000 $401,000 %0.10
Ground Storage Tanks
5 $1,515,000 * $0.12
10 $2,754,000 * $0.10
15 $3,715,000 * $0.08
20 $4,402,000 * $0.07

*Included in plant operation and maintenance labor,

m Water Distribution Plant Components: This cost data set may be viewed as
comprising costs for water treatment plant components that are likely to be
common among the various treatment technologies for each capacity increment
examined. Plant components examined include finished water storage and high
service pumping (components which were not included in the first group of tables).
This data set is reflected in Table ES-7,

m Disinfection Plant Components: This cost data set is similar to the third group,
except that various technologies for the disinfection process component are
examined. The disinfection technologies examined include on-site generation of
sodium hypochlorite, ozone, and ultraviolet light (UV). This data set is reflected in
Table ES-8.

CDM ES-7

N:i30327\Final Cast RpbLRG1054 Exes Summary doc



Executive Summary

Table ES-8 Summary of Opinion of Probable Costs for Various Disinfection

Technologies
Capacity (MGD) Capital Cost Annuzl O&M Cost | Production Cost ($/1000 gallons)

On-site Generation of Sodium Hypochlorite
5 $2,530,000 $18,000 $0.23
10 $4,264,000 $36,000 $0.18
15 $5,778,000 $54,000 $0.16
20 $7,172,000 $72,000 $0.14

Ozonation
5 $2.823,000 $69,500 $0.30
10 $4,350,000 $101,800 $0.20
15 $5,740,000 $133,700 $0.17
20 $6,943,000 $167.300 $0.15

Uttraviolet Light {UV)
5 $909,000 $48,600 $0.12
10 $1.,804,000 $64,200 $0.08
15 $2,893,000 $80,100 $0.09
20 $3,915,000 $98,200 $0.09

Opinions of probable capital, O&M, and total production cost are presented for the
following treatment technologies, process components, and plant components:

General Water Treatment Technologies

s Nanofiltration (NF).

Microfiltration/ ultrafiltration (MF/ UF).

a Brackish ground water reverse osmosis (low pressure), (LPRO)} with deep injection
well disposal of concentrate.

w Brackish surface water reverse osmosis (low pressure), (LPRO) with deep injection
well disposal of concentrate.

@ Seawater reverse osmosis (SWRO) co-located with a power plant.

Water Treatment Technologies - Case Studies

s SWRO surface water case study - 29 mgd Tampa Bay Seawater Water Treatment
Plant co-located with Tampa Electric power plant with concentrate discharge to the
cooling water outfall from the power plant.

m Fresh surface water case study - 66 mgd Tampa Bay Surface Water Project.

N:A3D327Final Cost RptLRG1054 Exec Surmmary.doc

ES-8



Executive Summary

Water Treatment Technology Process Components

# NF process units.
= RO process units.

Water Distribution Plant Components
a Finished water storage plant component.

a High service pumping plant component.

Disinfection Plant Components
# On-site generation sodium hypochlorite disinfection.

= Ozone disinfection.
w Uliraviolet light (UV) disinfection.

The majority of the water treatment technologies addressed in the cost tables utilize
membranes. MF membranes generally have pore sizes of 0.1 to 0.2 micron range. UF
membranes generally have smaller pore sizes, in the 0.01 to 0.04 micron range.
Common contaminant particle size ranges vary from 5 to 15 micron for Giardia, 3 to 5
micron for Crypto, and 0.01 to 0.1 micron for viruses. The pore sizes for MF/UF
membranes are much smaller than the typical particle size for Giardia and Crypto, so
theoretically, MF/UF should provide essentially 100% removal of these contaminants.
Due to their smaller size, MF is not as effective in removing viruses, while a higher
level of removal could be expected from with UF membranes.

NF membranes are generally effective in the .001 to .01 micron particle size range.
This makes them effective at removing high molecular weight molecules (e.g.,
dissolved organics such as disinfection by-product precursors) and hardness ions.
This is the reason NF membranes are commonly applied in softening applications,
and the technology is sometimes referred to as “membrane softening”.

RO membranes are effective at removing dissolved ions (aqueous salts), and are
therefore effective in desalination of brackish and sea water raw water supplies. Due
to the level of removal efficiency, a typical RO application may require a raw water
blend stream (bypassing the RO process) with the finished water, and/or the post-
treatiment addition of calcium hardness, alkalinity, and corrosion inhibitor to produce
a stable finished water that does not present corrosion concerns with the downstream
distribution system.

ES-§

NA3032T\Final Cast RptLRG10654 Exec Sumimary dog



Executive Summary

ES.3 Reclaimed Water Treatment Technologies

Capital, Operation and Maintenance (O&M), and production cost tables and curves
were developed to add advanced treatment facilities to existing secondary freatment
plants. Costs include capital and O&M costs for design plant capacity of 5 MGD, 10
MGD, 15 MGD, and 20 MGD.

Advanced Wastewater Treatment (AWT) Bardenpho Process

AWT refers to a level of treatment that meets effluent limits of 5 mg/L Total
Suspended Solids (TS5), 5 mg/ . Carbonaceous Biochemical Oxygen Demand
(CBODS) , 3 mg/ L Total Nitrogen (TN), and 1 mg/L Total Phosphorus (TP) on an
annual average basis. Many process configurations have been developed for activated
sludge systems to accomplish biological nutrient removal (BNR). The selection of a
BNR configuration depends heavily on the influent wastewater characteristics and
effluent requirements. One configuration that is commonly used in Florida to provide
high levels of nitrogen and phosphorus removal is the five-stage Bardenpho process.
These cost estimates assume a five-stage Bardenpho process configuration for nutrient
removal and deep bed filters after secondary clarification to further remove TSS, and
consequently the incremental BOD5, phosphorous, and nitrogen included in the
suspended solids.

Membrane Bioreactor (MBR)

For the MBR option, the design rates represent the annual average daily flows. Peak
factors were considered in the probable capital cost when applicable. The O&M cost is
based on the annual average flows. The modified Ludzack - Ettinger (MLE) process is
assumed for the MBR configuration. The construction costs of the MBR plants are
based on the following process modules: influent pumping, preliminary treatment,
anoxic and aeration tanks, membrane tanks, UV disinfection, effluent pump station,
and sludge treatment and handling. Sludge treatment includes thickening,
stabilization, and dewatering to produce a Class B product for land application.
Previous CDM studies, MFR equipment costs, construction bids, and technology cost
curves were used to determine cost estimates.

Microfiltration/Reverse Osmosis (MF/RO)

MEF /RO facilities include 2-mm fine screening, microfiltration (MF) system, and a
reverse osmosis (RO) system. Order-of-magnitude estimates are based on cost-
capacity curves, scale factors, bid prices, technical literature, and probable costs from
other studies. The design plant capacity (5 MGD, 10 MGD, 15 MGD, and 20 MGD)
refers to the production capacity (RO permeate). Microfiltration System cost is based
on a submerged microfiltration system. Cost includes equipment, concrete, and
installation.

Reverse Osmosis System cost includes membranes, break tank, in-line pump station,
and chemical feed and storage systems for pH adjustment and corrosion protection.
The cost estimate is based on an RO system with 80 percent recovery rate.

ES-10

N:3032TFinal Cost RpELRG 1054 Exec Summary doc



Executive Summary

Granular Media Filters with UV (GMFE/UV)

Granular media filters include filter media, air/ water distribution blocks, backwash
blowers and pumps, backwash troughs, internal vales and piping, and
instrumentation and controls. The granular media filters are followed by a UV
medium pressure in vessel system which includes process equipment and
instrumentation and controls. Granular Media Filters with UV include costs for the
equipment, concrete, plant infrastructure, and installation. This technology is used for
production of irrigation quality (IQ) water.

Costs associated with AWT, MBR, MF/RQO, and GMF/UYV are shown in Table ES-9.

Table ES-9 Summary of Opinion of Probable Costs for Various Wastewater
Treatment Technologies

Plant Capacity Capital Cost Annual O&M Cost Production Cost
(MGD) {$ millions) ($ millions) {$/1000 gailons)

Advanced Wastewater Treatment

12 Month & Month 12 Month 6 Month
5 $25.1 $1.4 $0.7 $2.20 $3.60
10 $40.3 $2.7 $1.4 $1.80 $3.0¢
15 $55.5 $4.0 $2.0 $1.80 $2.80
20 $70.0 $5.3 $2.7 $1.70 $2.70

Membrane Bioreactor

5 $73.8 $2.2 $5.40
10 $11386 $3.6 $4.20
15 $151.0 $5.1 $3.80
20 $177.9 $8.9 $3.50
Microfiltration/Reverse Osmosis
5 $65.6 $3.3 $5.50
10 $106.8 $6.3 $4.80
15 $142.0 $7.2 $4.00
20 $172.0 $9.8 $3.80
Granular Media Filters with UV
5 $6.2 0.4 $0.59
10 $12.1 $0.8 80.58
15 $18.1 $1.3 $0.57
20 $23.0 $1.7 $0.56

Note: Wastewater treatment piant capacities are average day flows.

ES.4 Deep Injection Wells (DIW)

Within the SFWMD only one contractor constructs DIW and that is Youngquist
Brothers, Inc., of Ft. Myers (Youngquist). DIW used for the disposal of reverse-
osmosis concentrate require a tubing-and-packer construction (TP).

ES-11

N30T Fingl Cost RptiLRE 1054 Exec Summary doc



Executive Summary

The costs of DIW have risen dramatically in the past several years. According to
Youngquist the cost of an average DIW with Tubing and Facker and with a monitor
well is about $5.5 million in 2006 dollars. The annual O&M cost for a deep injection
well is about $45,000 (Table ES-10). This cost includes labor associated with each
O&M item below. Generally, for concentrate disposal, there are no additional power
costs associated with disposal of concentrate down a deep injection well. The
concentrate pressure from the membrane trains is usually sufficient to inject the
concentrate without booster pumps.

Table ES-10 Class I Injection Well Operation and Maintenance Costs (2006)

ltem Annual Costs
Laboratory analyses $14,650
Mechanical integrity test ($50,000 every 5 years) $10,000
Operational Permit renewal {including application fee ($50.000 every 5 years) $10,000
Allowance for miscellanecus repairs $10,000
Estimated Total Cost $44,650

ES.5 Aquifer Storage and Recovery Capital and O&M
Costs

For SFWMD the average unit capital cost is $1.24 million per MGD of recovery
capacity. This is the average of Hillsboro Canal and Kissimmee River unit costs
including ASR well and monitor well construction, plus surface facilities, updated to
August 2006. This cost reflects the higher yields of wells in this part of Florida,
offsetting the relatively high investment costs in wellhead and pretreatment facilities.
These are both for CERP projects storing partially treated surface water. Pretreatment
includes wellhead filiration and UV disinfection. A reasonable estimate is that unit
costs for water utility ASR wellfields within SFWMD will cost about $1.0 million per
MGD of recovery capacity while CERP ASR wells will cost about $1.25 million per
MGD recovery capacity. The difference in unit cost is primarily attributable to the
need for pretreatment of recharge water for CERP projects.

Some differences may be anticipated in ASR unit capital costs within the four
planning areas of the SFWMD, reflecting variability in hydrogeology, well depths and
well yields. Potential ASR storage zones along the southwest coast of Florida may
tend to be lower yielding than those along the southeast coast. Consequently
relatively higher unit costs may be anticipated in the southwestern planning areas.

Only four sites provided information on operation and maintenance costs. These
averaged 5106,000 per year per MGD of recovery capacity, within a range of $61,000
to $173,000.

ES-12

N3032T\Final Cost RpULRG1084 Exec Summary.dog



Executive Summary

Table ES-11 SFWMD ASR Capital and O&M Costs

Type of ASR Facility

Capital Cost per MGD of
Recovery Capacity'

Average Annual O&M Cost per year per
MGD of Recovery Capacity

Water Utility ASR Weillfields

$1.000,0600

$106,000 ($61,000 - $173,000)

CERP ASR Wellfields

$1.250,000

$106,000 (361,000 - $173,000)
[...]
Opinion of Annual Operation and Maintenance Cost

Treatment Technoelogy: UV Disinfection
August 2006 Dollars

Item Plant Capacity
No. Description 5 10 15 20
1 |Electricity $12,200 $27,000 $42,100 $58,400
2 |Replacement Parts and Materials (famps, sleeves, $11,400 512,200 $13,000 314,800
ballasts, sensors
3 Operation and Maintenance Labor $25,000 $25,000 $25,000 $25.000
Opinion of Annual Q&M Cost: 48,600 64,200 86,100 98,200

NU30227'Final Cost RptiSec & Tabla 15 xis

5-84



Table 5-15C
South Florida Management District Water Supply Cost Estimation Study
Opinion of Total Production Cost
Treatment Technology: UV Disinfection
August 2006 Dollars

Ttem Plant Capacity

No, Description 5 10 15 20
1 |Eguivalent Annual Capital Cost $86,000 $170,000 $273,000 $370,000
2 |Annual Operation and Maintenance Cost $48,600 $64,200 $80,100 $98,200
3 |Annual R&R Fund Deposit $8,600 $17,000 $27,300 $37,000
Total Annual Cost: $143,200 $251,200 $380,400 $505,200
MDD/AADD Factor (2): 1.50 1.35 1.30 1.25
Annual Finished Water Production Rate (mgy}(3): 1,217 2,704 4,212 5,840
Annual Production Cost ($i/galh $0.12 $0.09 $0.09 $0.09

M3C327inal Cost Rpt'Sec 5 Table 15 xis

5-85



Figure 5-24 UV Disinfection Consiruction Cost

$4,500,000

$4,000,000

$3,500,000

$3,000,000

$2,500,000

$2,000,000

Consiruction Cost

$1,500,000

$1,000,000

$500,000

80 |
0 5 10 15 20 25

Capacity (mgd)

—— Probable Cost +50% - -30%

5-86



Figure 5-25 UV Disinfection Production Cost

$0.20 - -

$0.18

$0.16

$0.14

$ per 1,000 galions
&
o
o

$0.06

$0.04

$0.02

$0.00 .
0 5 10 15 20 25

Capacity (mgd)

—— Probable Cost +50% e 230%

5-87



Section §
Capital and O&M Costs for Water
Treatment Technologies

A UV dose of 40 m]/cm? was selected as a conservative design dose to achieve 3-log
credit for Giardia and Cryptosporidium inactivation under the LT2ESWTR. The design
UV transmittance (UVT) of 89% was the average value observed for filtered water
supplies under EPA’s Information Collection Rule. For design flows of 5 to 20 mgd, it
is anticipated that three UV reactors (with N+1 redundancy) will be required. UV
equipment costs were based on the average of vendor quotations for UV reactors with
medium-pressure (MP) and low-pressure high-output (LPHO) lamps. The UV
building cost was based on a unit cost of $150/ sft.

Power costs for O&M cost opinions were calculated based on the average process
flows for each design capacity, an average UV dose of 40 m}/cm2, and average UVT
of 93 percent. An average rate of 0.10 kW-hr/kgal was used to calculate power
consumption for the UV system. This represents the average of typical power
consumption rates for MP and LPHO systems, as noted in the table. The required
O&M labor for the ozone system assumes that this process is an “add-on” process to a
fully staffed conventional water treatment plant with no additional staff positions
required.

5.2 Cost of Power

This report cites a power cost of $0.10/KWh based on review of planning-level power
costs for water utilities in both Palm Beach and Collier counties. Power rates are very
complicated and there are numerous rates available as evidenced by the FPL website.
A discussion with Manny Rodriguez of FPL's sales group (personal communication,
January 29, 2007) indicated that $0.10/KWh is in the neighborhood but what drives a
rate is the load profile of the use. A constant and steady usage profile results in a
Iower rate than a pump that goes on and off periodically. Irrigation or drainage
pumps in the EAA may experience rates of $0,15-0.20/ KWh for this reason, For a new
facility, FPL would assign a person to do an assessment of the load profile prior to
establishing a rate.

Steve McGrew of Palm Beach County Water Utilities Department (PBCWUD)(email
communication on january 25, 2007) indicated that the $0.10/ KWh estimate is a good
number based on their experience. PBCWUD is planning on using the Commercial
Demand Reduction Rate (CDR) at the Lake Region Water Treatment Plant near Belle
Glade which would provide a rate around this magnitude. He indicated that the plant
rate may be slightly lower than this rate but the wells could be higher (more periodic
power usage), thus averaging around $0.10/ KWh. This rate involves a cessation of
power from FPL with a remote start of the on-site standby generator by FPL at the
water treatment plant. Wells are individual accounts and are not on the CDR rate,
however, so their power costs are slightly higher. PBCWUD uses the Commercial
Industrial Load Control rate (CILC) at water treatment plants 2, 3, 8, and 9 that offers
a lower rate but this rate is closed and is no longer available.

Billing data for Collier County’s power usage present a wide range of power costs for
wells and pumps, some more and some less than $0.10/ KWh. Collier County’s water

5-88

NA30327inal Cost RptWLB3084 Sec S.doc



Section 5
Capital and O&M Costs for Waler
Treaiment Technologies

plants ranged lower than wells and ranged from $0.079 to $0.0991/KWh. As noted in
the discussion of the Tampa Bay Water Surface Water Treatment Plant (not an FPL
powered facility) (Appendix F), this plant is also operating at a lower rate,

$0.0715/ KWh. Thus, plants may be able to operate at a lower rate because of their
steady load profile. However, for planning purposes when considering facilities that
operate both plants, wells and other pumps, the rate of $0.10/KWh appears
reasonable. For an actual facility, in the case of FPL, it would need to do an evaluation
to appraise the load profile.

CDM 5-89

MAS032A\Final Cost RpWWLEB3084 Sec S.doc



Section 6

Capital and O&M Costs for Wastewater
Treatment Technologies

6.1 Advanced Wastewater Treatment Bardenpho Process

CDM has developed opinions or probable capital, operation and maintenance (O&M),
and production costs for various wastewater treatment technologies. Cost tables and
curves were developed for this Water Supply Cost Estimation Study to accomplish
advanced wastewater treatment (AWT) from existing secondary treatment plants.

AWT refers to a level of treatment that meets effluent limits of 5 mg/L Total
Suspended Solids (TSS), 5 mg/L Carbonaceous Biochemical Oxygen Demand
(CBODs) , 3 mg/L Total Nitrogen (TN}, and 1 mg/[. Total Phosphorus (TI’) on an
annual average basis. AWT effluent limits can be met by modifying the activated
sludge process in existing secondary treatment plants or by adding tertiary treatment
processes. Anaerobic, anoxic, and additional aerobic tank volumes, mixing
equipment, aeration equipment, and recycle pumps can be added to conventional or
high-rate activated sludge processes to provide nitrification, denitrification, and
biological phosphorus removal. Many process configurations have been developed
for activated sludge systems to accomplish biological nutrient removal (BNR). The
selection of a BNR configuration depends heavily on the influent wastewater
characteristics and effluent requirements. One configuration that is commonly used in
Florida to provide high levels of nitrogen and phosphorus removal is the five-stage
Bardenpho process. This cost estimate assumes a five-stage Bardenpho process
configuration for nutrient removal and deep bed filters after secondary clarification to
further remove TSS, and consequently the incremental BODs, phosphorous, and
nitrogen included in the suspended solids. A process configuration is shown on
Figure 6-1.

6.1.1 Approach for Developing Probable Costs

Costs include capital and O&M costs for design plant capacities of 5 mgd, 10 mgd, 15
mgd, and 20 mgd. For the purpose of this study, an order-of-magnitude approach was
used to develop probable capital and operating costs. Probable costs are based on
cost-capacity curves, scale factors, bid prices, technical literature, and costs from other
studies. This approach is appropriate for planning where detailed engineering data
has not yet been developed. This type of estimate cannot be substituted for carefully
prepared estimates of cost based on sound, thorough engineering evaluation and a
complete set of construction drawings and specifications. The following is a more
specific approach used in the development of this cost estimating effort.

NA3032T\Final Cost RptWWLBI084 Secf_PJG.doc



Pressure
Flow
Lo
“ o )- Feli3
& 5 oF Alum
- ® !
o <x »
7 0 Level
I | | i
Dld D\Q 2 e P S VA To Canal
! ! Waters
B 7 Y 1 I ] i
(VFD) AR A Ax Ox Fillers UV Disinfection
‘F' 5 Flow
Fine Screens 1 788
} Fow, Prassure — Flow, Pregsure Dressure
e O Floowy 20 Do DO% T8S—
TSS  Air Air Flow
I L 4
€ Modified Bardenpho Process RBackwash
g to Headworks
& v
E
& o
2 RAS (0.2-1.008) E . }“"mk
Backwash Backwash Water
Air Storage Tank
To Siudge Thickners w—e—j
! >\ YAS
Legend %
AN = Anaerobic Flow, Pressure, TSS
AX = Anoxic :
OX = Oxic AWT Option *
FC = Final Clarifier

Figure 6-1 AWT Option Configuration

* The Construction cost for the AWT option includes only expansion of existing aeration basin and equipment for nitrification, anoxic (AX) zones, anaercbic
(AN) zone, mixers, recycle pumps, chemical feed system, and filters.



Section 6
Capital and O&M Costs for Wastewater
Treatment Technologies

Construction costs for the five-stage Bardenpho process were derived from a best-fit
cost equation resulting from the survey of a full-scale wastewater treatment plant
using BNR processes, published in 1998 by the Water Environment Federation (WEF).
Cost data requested for that study included bid prices, schedules of values, actual
construction costs, and annual operating expenses or budgeted O&M expenses. BNR
construction cost equations were developed for new and upgraded plants as part of
the 1998 WEF study. The cost equation for upgraded plants was used to determine the
construction cost for the five-stage Bardenpho process, with appropriate adjustments
for inflation.

Construction costs for deep bed filters were obtained from unit costs derived from
vendor equipment and bid prices.

Yard piping, mechanical, electrical, instrumentation and controls, and site work are
assumed to be part of the construction cost derived from the BNR equations and filter
unit costs. Therefore, percentage allowances for these components were not included
in the construction cost table presented in the next section.

The construction costs were adjusted to the August 2006 ENR Index (CCI 7762).
General requirements, contractor overhead and profit, contingency, technical services,
and administration and legal mark-ups were included to develop the opinion of
probable capital cost.

The O&M costs were developed from standard unit costs, survey information from
BNR plants, and EPA O&M curve for granular media filters. The O&M costs include
labor, chemicals, maintenance, and power. The annual operation costs were
developed for 6-months and 12-months of plant operation.

The annual production cost was calculated based on the total annual cost (i.e.,
equivalent annual capital, plus annual O&M cost, plus annual R&R fund deposit)
divided by the average finished water production rate in million gallons per year
{mgy). The equivalent annual capital cost was calculated using a typical service life of
20 years for the AWT option, a discount rate of 7 percent, and constant dollars (i.e., no
allowance for inflation).

6.1.2 Cost Tables

Tables 6-1, 6-2 and 6-3 summarize capital, O&M, and total production costs (6-
months and 12-months of plant operation) for the AWT option.

CDM 63

N:\30327Final Cost RoPWLB3084 Sec 6_PJG doc



Table 6-1

South Florida Water Management District Water Supply Cost Estimation Study

Summary of Capital Cost

Treatment Technology : AWT

Item Allowance Plant Capacity (mgd)

No. Description Factor 5 10 15 20

1. b5-stage Bardenpho Configuration $12,236,000 $19,287,000 $26,338,000 $33,389,000
2. Granular Media Filters $890,000  $1,78L,000 $2,671,000  $3,166,000
Subtotal: $13,126,000 $21,068,000 $29,009,000 $36,555,000
3. General Requirements 2% $262,520 $421,360 $580,180 $731,100
4. Contractor overhead and profit 15% $1,968,900 $3,160,200 $4,351,350  $5,483,250
5. Construction contingency 15% $1,968,900  $3,160,200  $4,351,350  $5,483,250
Opinion of Probable Construction Cost:: $17,326,320 $27,809,760 $38,291,880 $48,252,600
19. Technical Services 25% $4,332,000  $6,952,0600 $9,573,000 $12,063,000
20. Owner administration and legal 5% $866,000  $1,390,000 51,915,000  $2,413,000
21. Project contingency 15% $2,599,000 34,171,000  $5,744,000  $7,238,000
Opinion of Probable Capital Cost: $25,123,000 $40,323,000 $55,524,000 $69,967,000
Opinion of Equivalent Annual Capital Cost: $2,371,000  $3,806,000 $5,241,000  $6,604,000

Plant service life =

Annual interest rate =

20
7%

NA303R7\Finat Cost RptiSec 6 Tablas - Figs AWT xls

B4



Table 6-2

South Florida Water Management District Water Supply Cost Estimation Study

Summary of Annual Operation and Maintenance Cost
Treatment Technology : AWT

Teem Plant Capacity {mgd)

No. Description 5 10 15 20

1. Biological Nutrient Removal Pacilities (1) $1,168,000 $2,336,000 $3,504,000 $4,672,000
2. Granular Media Filters (2) $248,743 $402,128 $532593 $650,096
Opinion of Annual O&M Cost (12-months in Operation):  $1,417,000 $2,738,000 $4,037,000 $5,322,000
Opinion of Annual Q&M Cost (6-months in Operation): $708,500 $1,369,000 $%$2,018,500 52,661,000

N30327Winal Cost RphiSec & Tables - Figs AWT xls

6-5



Table 6-3

South Florida Water Management District Water Supply Cost Estimation Study

Summary of Total Preduction Cost
Treatment Technology : AWT

Item Plant Capacity (mgd)
No. Description 5 10 15 20
1. Equivalent annual capital cost $2,371,000 $3,806,000 $5,241,000 $6,604,500
2a. Annual O&M cost (12-months) $1,417,000  $2,738,000 $4,037,000 $5,322,000
2b. Annual O&M cost (6-months) $708,500 $1,369,000 $2,018,500 $2,661,000
3. Annual R&R fund deposit (1): $237,000 $381,000 $524,000 $660,000
Total Annual Cost (12-months): $4,025,000  $6,925,000 $9,802,000 $12,586,000
Total Annual Cost (6-months): $3,316,500  $5,556,000 $7,783,500 $9,925,000
Annual (12-month)production rate (mgy) (2): 1,825 3,650 5,475 7,300
Annual (6-month) production rate (mgy} {3): 913 1,825 2,738 3,650
Annual (12-month} Production Cost ($/kgal): $2.21 $1.90 $1.79 $1.72
Annual (6-month) Production Cost ($/kgal): $3.63 $3.04 $2.84 $2.72
Notes:
(1) Annual deposit to a renewal and replacement (R&R) fund is equal to 10% of the equivalent annual
capital cost.
(2) Annual finished water production rate in million gallons per year (mgy) is equal to the AADD (mgd)
times 365 days.
(3) Annual finished water production rate in million gallons per year (mgy) is equal to the AADD (mgd)
times 365 days.

N:130327\Finat Cost Rpi\Sac 6 Tables - Figs AWT . xis

6-6



Section 6
Capital and Q&M Costs for Wastewater
Treatment Technologies

6.1.3 Cost Curves

Figures 6-2, 6-3, and 6-4 illustrate construction and total production costs for the AWT
option. A +50 percent of base cost and -30 percent of base cost are also included in the
graphs to show an envelope of potential costs.

CDM 6.7

NN30327Final Cost RptWVLBIDB4 Secf_PJG.doc



Construction Cost, US §

Millions

Figure 6-2 AWT Construction Cost

5 10 15
Capacity (mgd)
— Probable Cost e £ 50%

20 25

mesoe - 30%
N:A30327Winat Cost Rpt'Sec 6 Tables - Figs AWT.xds

6-8



$ per 1000 gal

3.50

3.00

2.50

2.00

1.50

1.00

0.50

0.00

Figure 6-3 AWT Production Costs (12-Months)

10 15

Capacity {mgd)
mmmue Drobable Cost === +50%

-30%

20

25

NA30327VFinat Gost AptiSec B Tables - Figs AWT.xls

&-9



$ per 1000 gal

Figure 6-4 AWT Production Costs (6-Months)

6.00 |

5.00

4,00

3.00

2.00

1.00

0.00

0 5 10 15 20 25
Capacity {(mgd)

= Prohable Cost == 4+50% = -30%

NA3G327Finat Cost RptiSec 6 Tables - Figs AW T xs

6-10



Section 6
Capital and O&M Cosis for Wastewater
Treatment Technologies

6.1.4 Existing Construction Cost for Plants

SFWMD requested that CDM provide representative projects that corroborate their
cost information for various unit processes. Figure 6-5 shows six representative
upgraded plant projects constructed in the 1990s with biclogical nutrient removal to
comply with AWT. The bid costs of these projects were adjusted to August 2006
values and compared with the cost estimates developed for this study.

CDM 6-11

NN3032TFinal Cost RpUWVEL 23084 Sec §_PJG.doc



Construction Cost ($)

Millions

Figure 6-5 AWT Option Construction Cost

$60

$50 |

$40 -

$30 |

$20 |

$10 -

$0

10 15
Design Capacity (MGD)

20

w  AWT existing construction cost
Estimated Cost (-30%)

smemse s timated Cost (Probable)
Linear (AWT existing construction cost)

s - ctimated Cost (+ 50%)

NA20327Winal Cost RptiSec 6 Tables - Figs AWT xls

6-12



Section 6
Capital and O&M Costs for Wastewaler
Treatment Technologies

6.2 Membrane Bioreactor (MBR)

As part of this study, the SFWMD requested the evaluation of membrane bioreactors
as a potential technology for water supply alternative in South Florida considering its
application in water reuse.

An opinion of probable capital and O&M costs were developed for design rates of 5
mgd, 10 mgd, 15 mgd, and 20 mgd. For the MBR option, the four design rates
represent the annual average daily flows. Peak factors were considered in the
probable capital cost when applicable. The O&M cost is based on the annual average
flows.

The construction costs of the MBR plants are based on the following process modules:
influent pumping, preliminary treatment, aeration tanks, membrane tanks, UV
disinfection, effluent pump station, and sludge treatment and handling. Sludge
treatment includes thickening, stabilization, and dewatering to produce a Class B
product for land application. Preliminary sizing for these processes were developed
based on key design parameters presented in Table 6-4. Previous CDM studies,
equipment costs, construction bids, and technology cost curves were used to
determine cost estimates.

Other assumptions were used in the development of construction and capital cost
estimates for the MBR plants. These assumptions are summarized below:

» The construction cost does not include collection system and water reuse
distribution piping. A yard piping cost is included as percentage of the total
construction cost to account for process piping within the boundaries of the
treatment plants.

= Construction cost does not include land cost and it assumes that the plants are new
facilities.

» Instrumentation, yard piping, mechanical, site work, and electrical are included in
the total construction cost using typical percentages of the construction costs.

= Construction cost includes standby units for major equipment.

s Fstimated costs were adjusted to August 2006 values based on the ENR
Construction Cost Index of 7762.

» Pretreatment construction cost includes preliminary estimates for rotary drum 2-
mun fine screens and pista grit chambers.

m Process construction cost includes preliminary estimates for anoxic and aeration
tanks, process blowers, return activated sludge (RAS) pumps, membrane tanks, air
scour blowers, permeate pumps, and membrane cleaning system. The Modified
Ludzack-Ettinger (MLE) process is assumed for the MBR configuration.

6-13

30327 Final Gost RptWLB3084 Sec §_PUG doo



Section 6
Capital and O&M Costs for Wastewaler
Treatment Technologies

Table 6-4 Key Design Parameters

Wastewater Characteristics

Peak Factor 1.5

BODS mg/L 200

T3S mg/L 200

VSS/T8S 0.8

Expected EffluentQuality

BODs mg/l 5

188 mg/L 5

Turbidity NTU 0.1

Fecal Coliforms ND FC per 100 mL

Mechanical Fine Screens

Type Rotary drum

Opening Size mm 2

Grit Removal

Type Pista Grit

Membrane Bioreactor

Aeration Tank

Net observed yield coefficient b TSS/Ib BODR 0.9

SRT days 8-10

MLSS mg/L 8000 - 8000

MLVSS/MLSS 0.8

RAS Recycle Ratio Qrec/Qin 4

Membrane Tank

Membrane type immersed hollow-fiber, UF

Design flux (Average flow) gfd 12.0

WAS Production

Net observed yield coefficient Ib TSS/Ib BODR 0.9

WAS concentration mg/L 9000

VSS/TSS 0.75

UV Disinfection

Type Medium Pressure |n line system

T10% at 254 nanometers 65

Dose (mJ/cm2} 80

WAS Thickening

Type Gravity Belt Thickeners

TWAS WIS 5

Capture rate % 95

SLR pph 800 - 700

Operating time 2 shifts, 5 days a week

WAS stabilization

Type Anaerobic Digestion

SRT days 20

VEE destruction Yo 0.4

Dewatering

Type Beli Filter Presses

Cake %78 20

Capture rate % 0.95

SLR pph 600 - 700

Operating time 1 - 2 shifts, 5 days a week
CDM 6-14

NA33327\Einat Cost RpiWL 83084 Sec 8_PJG.doc



Section 6
Capital and O&M Costs for Wastewater
Treatment Technologies

s Post-treatment cost includes preliminary estimates for UV disinfection and effluent

pump station.

m Sludge handling facilities include preliminary estimates for gravity belt thickeners,
anaerobic digestion, and belt filter presses.

n The plant infrastructure includes buildings to house process equipment and other

plant buildings.

Operation and maintenance costs include labor costs, chemical costs, electrical power
costs, land application of biosolids, membrane replacements, and replacement and
repairs for other equipment. Table 6-5 provides a summary of the O&M assumptions.

Table 6-5 O&M Assumptions

Labor

The labor rates are based on hourly rate posted in the Florida Water and
Pollution Control Operators Association. http://fwpcoa.org.

The hourly rates were increased by 25 percent to account for benefits.
Per DEP Treatment Plant Classification and Staffing it is assumed that
the plants would be staffed 24 hours/day for 7 days/week.

Staffing includes superintendent, instrumentation/electrical, chief
operator (Class A), operators (Class B) and mechanics.

Electric power

Power cost, $/kw-hour

0.10

Chemical Cost

Sodium Hypochlorite, $/gal

0.66 (Per Boca Raton WTP)

Citric Acid Cost, $/Ib

0.71 (Per Boca Raton WTP)

Polymer Cost, $/lb

2.5 Per MDWASD WWTPs operating data

Replacement

Membrane replacement,
$/module

811 (Per MFR)

Membrane replacement

A 10 year membrane life is assumed to estimate the membrane
replacement cost

UV Equipment

Replacement UV parts include lamps, sleeves, rings

Other equipment
replacement (except
Membrane and UV)

2 percent of equipment cost

Administration/biosolids
disposal/regulatory
compliance

This includes operating insurance, water quality monitoring, and sludge
land application

Land Application Cost, $/ton

$25 per MDWASD plant operating records

Table 6-6 provides a summary of the Capital Cost for four design capacity MBR

plants.

Table 6-7 provides a summary of the operation and maintenance (O&M) for four
design capacity MBR plants.

Table 6-8 provides a summary of the total production cost for four design capacity

MBR plants.

N:A30327\Final Cost Rpt\WiB3084 Sec 6_PJG.doc




Table 6-6

South Florida Water Management District Water Supply Cost Estimation Study

Summary of Capital Cost

Treatment Technology : Membrane Bicreactor

Item Allowance Plant Capacity (mgd)

No. Description Factor 5 10 15 20

1. Influent Pump Station $1,400,000  $2,100,000 $2,600,000 $3,100,000
2. Pretreatment $759,766 $1,116,692 $1,294,415 $1,541,084
3. Process equipment $11,090,655 $18,679,298  $25,914,021  $30,172,468
4.  Post treatment $3,367,920 $4,845,131 $6,122,342 $7,334,786
5. Sludge handling facilities $4,423,130  $6,768,209  $9,133,985 511,314,850
6. Plant infrastructure $4,160,000  $5,280,000 %6,500,000 %7,300,000
Subtotal: $25,201,000 $38,789,000  $51,565,000  $60,763,000
11. Yard piping 10% $2,520,000  $3,879,000 $5,157,000 $6,076,000
12. Mechanical 10% $2,520,000  $3,879,000 %5,157,000 $6,076,000
13. Electrical 15% $3,780,000  $5,818,000 $7,735,000 $9,114,000
14, Instrumentation and controls 8% $2,016,000  $3,103,000 $4,125,000 $4,861,000
15. Site work 10% $2,520,000  $3,879,000 $5,157,000 $6,076,000
Subtotal: $38,557,000 $59,347,000  $78,896,000  $92,966,000
16. General Requirements 2% $771,000 $1,187,000 $1,578,000 $1,859,000
17. Contractor overhead and profit 15% $5,784,000  $8,902,000  $11,834,000 $13,945,000
18. Construction contingency 15% $5,784,000  $8,902,000  $11,834,000  $13,945,000
Opinion of Probable Construction Cost: $50,896,000 $78,338,000 $104,142,000 $%122,715,000
19. Technical Services 25% $12,724,000 319,585,000  $26,036,000 $30,679,000
20. Owner administration and legal 5% $2,545,000 $3,917,000 $5,207,000 $%6,136,000
21. Project contingency 15% $7.634,000 $11,751,000  $15,621,000 $18,407,000

Opinion of Probable Capital Cost:

Opinion of Equivalent Annual Capital Cost:
Plant service life = 20

Annual interest rate = 7%

$73,799,000 $113,591,000

$6,966,000

$10,722,000

$14,254,000

$151,006,000 $177,937,000

$16,796,000

N:\30327\Final Cost Rpt\Sec 6 Tables - Figs MBR.xis

6-16



Table 6-7

South Florida Water Management District Water Supply Cost Estimation Study

Summary of Annual Operation and Maintenance Cost

Treatment Technology : Membrane Bioreactor

Assumptions

Unit power cost = $0.10 per kW-hr
Item Plant Capacity (mgd)
No.  Description 5 10 15 20
1. Power $811,957  $1,621,255 $2,430,807  $3,653,195
2. Chemicals $74,447 $148,893 $223,340 $267,780
3. Operation and maintenance labor $792,323 $924,284  $1,114,388 $1,234,352
4. Replacement parts and materials
a. Replacement membranes: $99,387 $192,694 $298,162 $397,549
b.  Other replacement parts and materials: $90,532 $161,373 $226,487 $288,426
5. Administration/biosolids disposal/regulatory compliance $350,339 $596,618 5815397 51,018,226
Opinion of Annual O&M Cost: $2,219,000 $3,645,000 §5,109,000 $6,890,000

NAI0327inal Cost RptiSec 8 Tables - Figs MBR.xis

6-17



Table 6-8

South Florida Water Management District Water Supply Cost Estimation Study

Summary of Total Production Cost

Treatment Technology : Membrane Bioreactor

[tem Plant Capacity {mgd)

No. Description 5 10 15 20

1. Equivalent annual capital cost $6,966,000 $10,722,000 $14,254,000 $16,796,000
2. Annual operation and maintenance cost $2,219,000 $3,645,000  $5,109,000 $6,890,000
3. Annual R&R fund deposit(1): $697,000 $1,072,000 $1,425,000  $1,680,000
Total Annual Cost: $9,882,000  $15,439,000 $20,788,000 $25,366,000
Annual finished water reuse production rate (mgy) (2): 1,825 3,650 5,475 7,300
Annual Production Cost ($/kgal): $5.41 $4.23 $3.80 $3.47
Notes:

(1) Annual deposit to a renewal and replacement (R&R) fund is equal to 10% of the equivalent annual capital
cost.
(2} Annual finished water production rate in million gallons per year (mgy) is equal to the AADD (mgd)

Hines 365 days.

N:A30327\Final Cost Rpt\Sec 6 Tables - Figs MBR.xs

6-18



Section 8
Capital and Q&M Costs for Wastewater
Treatment Technologies

The opinion of probable construction costs and annual production costs for the four
design flow options are presented in Figure 6-6 and Figure 6-7, respectively.

Figure 6-6 Opinion of Probable MBR Construction Costs

Construction Cost

180 *'""_

e
140 /

&
w
=
§ g 120 ,/ s
£ = 100 e
S wl f/ / —
o
é 60 L — A M
40 ; e
20
0 - ;
0 5 10 15 20 25
Capacity (mgd)
Figure 6-7 Opinion of Probable Annual MBR Production Costs
Production Cost
8.00 -
7.00 >~ _
S 5.00 "‘\\
o .
- 400 e ———
= 3.00
200
1.00
0.00 :
0 5 10 15 20 25
Capacity (mgd)
Probable Cost +50% e~ 30%
CDM 6-19

N:A30327\Finat Cost RpWLB3084 Sec 6_PJG.doc




Section 6
Capital and Q&M Costs for Wastewater
Treatment Technologies

Existing MBR construction costs were collected from 16 WWTPs varying from
engineering cost estimates to bid construction costs. Appendix G presents a list of the
16 WWTPs. The MBR design capacities range from 0.4 mgd to 36 mgd. Figure 6-8
compares the construction cost data of existing MBR plants to the construction costs
developed for the four design flows in this study.

Figure 6-8 Comparison of Construction Costs for Existing MBR Plants
with Construction Costs for the Four Design Fiows of this Report

MBR Construction Cost

1,000,000,000

e

@ 100,000,000
®
Q
(8]
=
[+
k=1
[t}
E
23
5
&) 10,000,000
1,000,000 :
0 1 10 100
Design Capacity {MGD) ® MBR existing construction cost i

| —a— Estimated Construction Cost
%—-—Linear (MBR existing construction cost)|